For Parts Call 606-678-9623 or 606-561-4983

HOMELITE
MIGHTYLITE 26cc EDGER
MODEL NOS. UT50500, UT50901
REPAIR SHEET

WWW.mymowerparts.com



Figure A

For Parts Call 606-678-9623 or 606-561-4983

HOMELITE MIGHTYLITE 26cc EDGER - MODEL NUMBERS UT50500, UT50901

WWW.mymowerparts.com




For Parts Call 606-678-9623 or 606-561-4983

KEY
NO.

O © 00O N O 0o~ W N =

- 4 a4 a4 a4 a4 a4
o O~ WO N =

PART
NUMBER

518674002
678246001
678008001
660643008
518695001
660563002
308888001
638431001
760700002
308741002
660634001
660697002
678029002
570450001
870174001
308680001

HOMELITE MIGHTYLITE 26cc EDGER - MODEL NUMBERS UT50500, UT50901

PARTS LIST (FIGURE A)

DESCRIPTION QTY
HaNAIE ... 1
Wing NUut (1/4-20) .....cooiueiiieeneeeieeeeeee e 1
WaAShEr ..o 1
Bolt (1/4-20 X 40 MM) ceeviiiiiiiieiee e 1
Throttle LOCK ....oovvieiieiieeeee e 1
Screw (M4 X 20 MM) coveeeieeeccceeeee e 4
Housing Assembly ........coooveiiviiieieieeeeeee 1
Shoulder Strap HOOK........ccoecceiiiiiiiiieeee e 1
SWItCH e 1
Front Handle Assembly..........cooovvviiiiiiiiiiieninnnnnn. 1
Screw (8-16 X 5/16 iN.) ceeeveeeeciieeieeeeeeee e 1
Bolt (M6 X 20 MIM) ..eoiiiiiiiiieiieesee e 1
HEeX NUL (MB) ..ot 1
Rear Handle ... 1
Spark Plug (Champion RCJBY) .....cceeveeeeiieeiccnnns 1
U1 7= T o J 1

KEY
NO.

17
18
19
20
21
22
23
24
25

26
27
28
29

PART
NUMBER

518496001
678434001
678435001
678434002
518696001
690694002
308842001
290735002
308885001

940734009
940230129
940755002
940647008
987000048

5-16-07
(Rev:01)

DESCRIPTION QTY
Choke Dial COVET ....ccoviuveiiiiiiiiieee e 1
WESKEY .o 1
HEX NUL (M4) oot 1
Wavy Washer ........eceeeeiiieeeieeeeeeeeeeeeeeeeeeeeeee 1
Throttle Trigger...cccccoeee e 1
TOrsion SPriNg...ccccceecceeeeeeeeeee e e e e e e eee e 1
Throttle Cable.......cocceeiiiiiiie e, 1
LA .ot 2
Upper Boom Assembly

(Inc. Key NOS. 26-27)....cccceecreeieeeeeeeaeeeeeeeeceenes 1
Starting Label .....oeceeveeeieicceeeeee s 1
Warning Label .........ceiieieieiiieeeeeeeeeeeeeeeee 1
(o To T TN 1= o 1= I 1
Choke Label .....cc.ceeeviiiiiiiiiiiiiiee e 1

Operator’s Manual (960480001)

* STANDARD HARDWARE ITEM - MAY BE PURCHASED LOCALLY

WWW.mymowerparts.com




Figure B

For Parts Call 606-678-9623 or 606-561-4983

HOMELITE MIGHTYLITE 26cc EDGER - MODEL NUMBERS UT50500, UT50901

28 30
e,

26

.

WWW.mymowerparts.com




For Parts Call 606-678-9623 or 606-561-4983

KEY
NO.

o © 00 N OO 0o b~ 0N =

4 4 4 4 a4 a4 a4
o o~ WO N =

PART
NUMBER

678018001
638017001
638006005
678011001
660887001
678263001
678262001
940657007
940230162
308734001
561382001
678260001
678017001
308485001
308484001
678258001

HOMELITE MIGHTYLITE 26cc EDGER - MODEL NUMBERS UT50500, UT50901

PARTS LIST (FIGURE B)

KEY
DESCRIPTION QTY NO.
Blade NUt (M8) ..c..eeeeeeiiieieeieenee e 1 17
Cupped Washer ... 1 18
Blade ......oooeiiiiiee e 1 19
Flange Washer ........ccccveiiiieeiiiiiieee e 1 20
Screw (10-24 x 5/8 in. Hex HA.) .cooviiiieiiiiiiee. 3 21
Lock Washer (5 mm) .......oocoeeeiiiiiienieeieee e 3 22
Flange....cveeee e 1 23
Warning Decal.......ccueeeiiiiiiieiieee e 1 24
Logo Label .......eeeviiiiieieieiiee e 1 25
Blade Guard (Includes Key Nos. 8-9)................. 1 26
Debris Flap ....ccveeeeieiieee e 1
Washer (6 Mm) .....ccceeeiiiiiiiee e 2 27
HEX NUE (10-24) v 2 28
PIate WIth SEUG .......ooveeeeeseeeeeeess oo 1 29
Wheel ArMmi....ceeeeeeeee e 1 30
Washer (10 MM) ..o 3

PART
NUMBER

308730001
678259001
660737001
638245001
518377001
308483001
660641001
660642001
308210001
000998356

940654019
518019001
678020001
940627024

DESCRIPTION QTY
Adjusting Knob with Hex Nut...........ccccoeeeiineen. 1
Hex Nut with Nylon Cap (5/16-18) .......cccveeeeennns 1
Hex Screw (10-24 X 1/2 iN.)ceeeeiiiiiiieiiiiieeeeee 1
CUurb GUIdE...cei i 1
GUide WHEEl.......eeeiieieeieeee e 1
Push Nut (10 mm).....cceeeeeiiiiieee e 1
Hex Screw (10-24 X 5/8 iN.)uuueeeeiiiciieeeiiiiieeeeee 1
Cap Screw (1/4-20 X 1.251N.) everereiiieieeeeieeeene 1
Gear Head AssembBly .......coooiiiiiiiiiiiiiei e 1
Drive Shaft Assembly

(Includes Key NO. 27) ...coeeeiiiiiieieeeieeee e 1
Warning Label ..........ooviiiiiiii e, 1
Hanger Cap .....c.ceeveiiiiieeee e 1
HOIAING PN 1
Expand-It Label........ccoeeeiiiiiiiiiiiiec e 1

* STANDARD HARDWARE ITEM - MAY BE PURCHASED LOCALLY

WWW.mymowerparts.com




For Parts Call 606-678-9623 or 606-561-4983

HOMELITE MIGHTYLITE 26cc EDGER - MODEL NUMBERS UT50500, UT50901

WWW.mymowerparts.com




For Parts Call 606-678-9623 or 606-561-4983

KEY
NO.

o © 00 N O o A~ WON =

4 4 a4 a4 a4 a4 a4 a4 a4
© 00 N O o b~ W0 N =

PART
NUMBER

660466001
660970001
308671002
511731001
660968001
850108002
660638003
638442001
308990001
901452001
308892001
518504001
901551001
518497001
518685001
901552001
308054001
518498001
660453001

HOMELITE MIGHTYLITE 26cc EDGER - MODEL NUMBERS UT50500, UT50901

PARTS LIST (FIGURE C)

DESCRIPTION QTY
* Screw (M4 X 18 MM) coeveeeeieieeeeee e 9
* 8Screw (M4 X 16 MM) eeeeeeiiiiieee e 4

Front Housing Assembly ........cccocvieeeiiiiieeeennnnns 1
Pulley Handle ..........cccveeeiiiiiieeeeeee e 1
* Screw (M4 X 19 MM) evveeeiiiieee e 2
Ignition Module...........ccooveiiiiiiii 1
* Screw (10-24 X 2-3/16 iN.)cueveeeeiiiiiiee e 2
Heat Shield......ccceeeieiiieeeee e, 1
Muffler Assembly..........oooviiiiiiiiiiiieeee e 1
Muffler Gasket ..o, 1
Short Block Assembly (Inc. Key Nos. 34-36) ...... 1
Rear HOUSING....ccoooiieieeeee e 1
* Intake Gasketl ......cooiviiiiiiiiiie e 1
Heat Dam ... 1
Heat Dam Deflector........cocovivviiiiiiiniiiiieieeeee, 1
Carburetor Gasket.........cccovviiiiieeiiiiiee e 1
Carburetor .......occveieei e 1
ChOKE BaSE.....ccuveieeieiieiee et 1
Double Sided Hex BOlt........cccceeiviiieeiiiiiiiee e 1

KEY
NO.

20
21
22

23
24
25
26
27
28
29
30
31
32
33
34
35
36
37

PART
NUMBER

660454001
660970002

308675002
308675001

308674001
650017001
660967001
638389001
308386001
638033001
518692001
638284002
638090001
300960002
308863003
901550001
638337001
660925003
900849002

DESCRIPTION QTY
* Bolt (M5 X 70 MM) .o 1
Screw (M4 x 10 mm Shoulder).........ccccevvviureennnn. 3
Fuel Tank Assembly w/Cap (UT50500)............... 1
Fuel Tank Assembly w/Cap (UT50901)............... 1
Flywheel Assembly.........coooiieeiiiiiiieeeeeieeee e 1
WaShEY .o 1
* Screw (M4 X 14 Mm) oo 3
Pulley Retainer ........coovvveieeeieeeeeee e 3
Starter Pulley Assembly .......ccceeviiiiiiiiiiiiiieenne 1
Spring & Container Assembly ........cccceeviiiiieennnn. 1
Starter HOUSING ...ovvevviiiiieeeiieeeeeeeee e 1
Spacer TUDE.....cceeeiee e 1
Clutch Washer........cooveiiiiiiiiiieeeeeeeee e 1
Clutch ASSEMDIY ..coevveeieeieceeeeeee e 1
Lead AssembBlIy........ooociiiiiiiiie e 1
GaSKET .. 1
Crankcase COVEr.....ooooiii i 1
* 8Screw (M4 X 12 MM) ceeeeeeiciieeee e 6
Starter Rope (42 in.) (Not Shown) ......cccceccvveeennn. 1

* STANDARD HARDWARE ITEM - MAY BE PURCHASED LOCALLY

WWW.mymowerparts.com




